
 

 

  SER FIG/SER. PART PART  QTY. 

NO. NO. NO. NO. NAME 
  

22       VALVE 254 

22 1 F22S1 18FP.57.119 PLUG 1 

22 2 F22S2 18FP.57.121 ADJUSTING SHIM AS REQUIRE 

22 3 F22S3 GB3452.1-15×2.65 O-RING 15×2.65 1 

22 4 F22S4 160.55.122 SPRING 1 

22 5 F22S5 160.55.123 RELIEF VALVE 1 

22 6 F22S6 18FP.57.101 VALVE SEAT 1 

22 7 F22S7 GB3452.1-9.5×2.65 O-RING 9.5×2.65 2 

22 8 F22S8 18FP.57.102 FRONT COVER 1 

22 9 F22S9 GB/T5783-M5×16 BOLT M5×16 4 

22 10 F22S10 GB/T93-1987 WASHER 5 9 

22 11 F22S11 18FP.57.103 GASKET 1 

22 12 F22S12 18FP.57.104-1 VALVE BODY 1 

22 13 F22S13 18FP.57.116 BEVEL PLUG 1 

22 14 F22S14 18FP.57.113-1 SLIDING VALVE 1 

22 15 F22S15 18FP.57.115 STOP PLATE 1 

22 16 F22S16 18FP.57.114 SPRING 1 

22 17 F22S17 GB/T97.1-14 WASHER 14 2 

22 18 F22S18 GB/T894-15 CIRCLIP 15 1 

22 19 F22S19 18FP.57.105 GASKET 1 

22 20 F22S20 18FP.57.106 PLATE 1 

22 21 F22S21 18FP.57.107 GASKET 1 

22 22 F22S22 GB/T308-5V BALL 5V 1 

22 23 F22S23 14FP.57.118 SPRING SEAT 1 

22 24 F22S24 14FP.57.119 SPRING 1 

22 25 F22S25 14FP.57.121 WASHER  1 

22 26 F22S26 14FP.57.120 PLUG 1 

22 27 F22S27 GB/T5782-M5×55 BOLT M5×55 4 

22 28 F22S28 18FP.57.011-1 HANDLE 1 

22 29 F22S29 14FP.57.105-1 PIN 1 

22 30 F22S30 18FP.57.108-1 REAR COVER 1 

22 31 F22S31 GB/T894-6 CIRCLIP 6 1 

22 32 F22S32 14FP.57.104-1 LOCATING LUMP 1 

22 33 F22S33 18FP.57.109-2 SHAFT 1 

22 34 F22S34 GB/T5783-M5×10 BOLT M5×10 1 

 


